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MODEL NO. SG1250

ITEM PART NO. DESCRIPTION QTY NOTE
001 265995-6 Önmetszo csavar M4x18*   4
002 183692-1 Markolat SG1250   1

INC. 48
003 265995-6 Önmetszo csavar M4x18*   1
004 911263-2 Trapézfeju csavar M5x40 911263   2
005 687113-0 Fedél   1
006 651418-4 Kapcsoló ST115A-40 9541/4305-   1
007 632945-0 Kapcsoló   1
008 687052-4 Kábel-feszültségmentesíto 6870   1
009 265995-6 Önmetszo csavar M4x18*   2
010 682566-8 Kábelvédo   1
011 665883-1 POWER SUPPLY CORD  1.0-2-5.0   1
012 413076-2 Légterelolap   1
013 259039-2 Önzáró retesz   1
014 688117-5 Mágneshüvely   1
015 267756-0 Alátét 6   1
016 421738-8 Gumi gyuru 22   1
017 626503-2 Állórész   1
018 417237-6 Szigetelo fedél   2
019 344871-8 Tartó   2
020 266258-3 Süllyesztett feju csavar   2
021 210027-4 Golyóscsapágy   1
022 253823-7 Lapos Alátét 7 JS1600   1
023 681656-4 Szigetelo fedél   1
024 515208-8 Forgórész   1

INC. 21-23,25
025 240033-5 Ventillátor   1
026 253084-9 Lapos Alátét 12 5014NB/8419B   1
027 317359-1 Hajtómuház*   1
028 211142-7 Golyóscsapágy   1
029 961052-5 Seeger-gyuru S-12 961052-5   1
030 233901-9 Zárórugó   1
031 253052-2 U-alakú lapos alátét 12 5014B/   1
032 227429-7 Kúpfogaskerék   1
033 253077-6 Lapos Alátét 6 4300BV   1
034 961002-0 Seeger-gyuru S-6 961002-0   1
035 417186-7 Kapcsoló   1
036 417813-6 Kapcsoló gomb*   1
037 819080-3 MAKITA címke   1
038 183740-6 #Motorház   1

INC. 37
039 643760-7 Szénkefetartó   1
040 266256-7 Süllyesztett feju csavar   2
041 191978-9 Szénkefe CB318   1
042 417183-3 Hátsó fedél*   1
043 265995-6 Önmetszo csavar M4x18*   1
044 631492-8 Szabályzó elektronika   1
045 643760-7 Szénkefetartó   1
046 266256-7 Süllyesztett feju csavar   2
048 183692-1 Markolat SG1250   1

INC. 2
049 233071-4 Nyomórugó 4 9541/9542   1
050 224577-3 TárcsArögzíto anya /SG1250   1
051 331661-8 Alátét   1
052 331662-6 Alátét   4
053 257732-2 Csohüvely   1
054 224415-9 Belso illesztoperem   1
055 324393-4 Tengely SG1250   1
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056 415300-9 Labirint-tömítogyuru 9541/9542   1
057 265490-6 Imbuszcsavar   4
058 318302-3 Csapágyház   1
059 213673-2 O-gyuru   1
060 211129-9 Golyóscsapágy 6201DDW 211129-9   1
061 285841-7 Csapágy fedél 19-33   1
062 227430-2 Tányérkerék   1
063 256459-1 Csapszeg   1
064 213048-5 O-gyuru   1
065 153488-4 Fogaskerékház   1
066 233072-2 Nyomórugó 8 9541/9542/9227C*   1
067 418067-8 Sapka   1
068 266257-5 Süllyesztett feju csavar   4
069 961011-9 Zárógyuru E-4 9611011-9   1
070 257227-5 Gyuru /SG1250   1
071 961014-3 Zárógyuru E-8 961014-3   1
072 153685-2 Oldallap   1
073 324392-6 Tengely SG1250   1
074 231655-2 Csillapítórugó SG1250   1
075 266040-0 Önmetszo csavar M4x25   2
076 418390-1 Porvédo burkolat SG1250   1
077 850945-0 NAME PLATE   SG1250   1
078 416741-2 Elszívócsonk SG1250   1
079 213423-5 O-gyuru 30 2702   1
080 183718-9 Fedél  SG1250   1

INC. 83
081 922466-3 Csavar /SG1250   1
082 961006-2 Seeger-gyuru S-10 961006-2   1
083 819064-1 MAKITA címke   1
084 317723-6 Alaplemez SG1250   1
085 922487-5 Csavar   1
086 941201-0 Lapos Alátét 8 941201-0*   1
087 223145-9 Bütyök SG1250   1
088 417665-5 Elso markolat SG1250   1
090 252185-0 SQUARE NUT  M6   1
091 344391-2 Szerszámtartó, USA-modell   1
092 922251-4 Csavar /SG1250   1
093 941201-0 Lapos Alátét 8 941201-0*   1
094 922462-1 Csavar   1
095 345364-8 INDICATOR   1
096 942151-2 Rugós alátét 6 942151-2*   1
097 257731-4 Sleeve 7   1
098 251897-2 Rögzíto csavar   1
099 253310-6 Alátét 10 5600RDW/9901   1
100 267783-7 WAVE WASHER  10   1
101 253310-6 Alátét 10 5600RDW/9901   1
A01 A-80438 D.WHEEL 125X22.23   2
A02 782407-9 LOCK NUT WRENCH  35   1
A03 783204-6 HEX. WRENCH  6   1
A04 824709-8 PLASTIC CARRYING CASE   1
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